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ALGORITHM FOR HYPOGLYCEMIA  

 

 

 

 
No 

Yes 

Recurrent Hypoglycemia 

Asymptomatic 

GSD: Glycogen storage disorders 
FDP: fructose 1,6-diphosphate deficiency 
PC: Pyruvate caroxylase 
PEPCK: Phosphoenolpyruvate carboxykinase 
MSUD: Maple syrup urine disease 
FAO: Fatty acid oxidation 
GLUT: Glucose transport 

Child conscious, not critically ill and able to take orally 

Give oral feeds 

Symptomatic 

IV Access 

IM glucagon 
<25 kg: 0.5 unit 

         >25 kg: 1 unit 

IV glucose infusion @ 6-8 mg/kg/min 
Monitor hourly till euglycemic and 
then every 6 hourly 

Monitor BGL after 1 
hour 

No symptoms 
BGL > 60 mg/dL 

Monitor BGL every 6 
hours for 48 hrs 

If symptoms develop / 
hypoglycemia persists 

IV bolus: 10% dextrose 2 ml/kg 
If seizures: 4 ml/kg 10% 
dextrose 

BGL > 60 mg/dL BGL < 60 mg/dL 

Increase glucose infusion @ 2 
mg/kg/min till euglycemic or till 
infusion rate of 15 mg/kg/min 

No response 

Hydrocortisone: 5 mg/kg/day 
Diazoxide: 5 mg/kg/24 hr 
Glucagon: 5 mg/kg/hr 
Octreotide: 20-50 mg/kg/day 

Stable for 24 hr on IV fluids 
2 values BGL > 50 mg/dL 

Start weaning IV fluids @ 2 mg/kg/min 
every 6 hr, start oral feeds 
Stop IV fluids when the rate is 4 
mg/kg/min and child is stable 

No 


